
 

 

 

GWAING WWTW  
CONCEPT DESIGN REPORT: PHASE A & B 

REV02 

 

 

 
Prepared for: Prepared by: 

 
GEORGE MUNICIPALITY 

Civil Engineering Services Directorate 
71 York Street 
George 
Central 
6530 
 

Email: mgeyer@george.gov.za 
 

 
LUKHOZI CONSULTING ENGINEERS (PTY) LTD  
www.lukhozi.co.za 
Email: d.brandt@lukhozi.co.za 
   
In association with: 

 
REFLEKT WATER (PTY) LTD  
www.reflektwater.com 
Email: marco@reflektwater.com 
 

09 April 2025 



i 
 

 

CONTENTS 
 

CONTENTS ................................................................................................................................................ i 

REPORT DETAILS ................................................................................................................................... xii 
[...]
Figure 7-8: Vortex degritter layout ....................................................................................................... 68 
Figure 7-9: Regional screening and degritting position ........................................................................ 69 
Figure 7-10: Regional screenings facility process flow diagram ........................................................... 70 
Figure 7-11: Typical installation and diagram of a screenings washer compactor ............................... 70 
Figure 7-12: Mechanical grit washing system process flow diagram ................................................... 71 
Figure 7-13: Reactor site layout configuration ..................................................................................... 72 
Figure 7-14: Biological reactor 3D model ............................................................................................. 73 
Figure 7-15: Layout of the New Reactor for Module B ......................................................................... 74 
Figure 7-16: Mixer with specially designed sparger system under the mixer-body ............................. 74 
Figure 7-17: Schematic Indicating the functioning of the hyperboloid mixer ...................................... 76 
Figure 7-18: Phase A SST layout ............................................................................................................ 76 
Figure 7-19: Typical 25m SST cross-section .......................................................................................... 78 
Figure 7-20: RAS pumpstation floor plan layout ................................................................................... 79 
Figure 7-21: UV Channels site location ................................................................................................. 80 
Figure 7-22: Plan and Section of the UV Channels Structure ............................................................... 81 
Figure 7-23: Components of an open channel UV System ................................................................... 82 
Figure 7-24: Target Wasting (& Dewatering) Rate - proposed HMI/SCADA information (example data 
shown with 2 days with zero dewatering at 45 days and 2 days of excessive dewatering at 70 days) 83 
Figure 7-25: Sludge Volume Projection Gwaing WWTW and Outeniqua WWTW WAS compared to 
beltpress Capacity @ 12 hours per day. ............................................................................................... 86 
Figure 7-26: Concept Layout of upgraded WAS Dewatering Plant ....................................................... 86 
Figure 7-27: Example beltpress installation showing 3 filter belt presses............................................ 88 
Figure 7-28:Dewatered Sludge Volume Projection Gwaing WWTW and Outeniqua WWTW WAS ..... 89 
Figure 7-29: An Example of sludge storage bunds with concrete floors and translucent roof covers. 96 
Figure 7-30: Horizontal solar irradiation map of South Africa. ............................................................. 97 



ix 
 

Figure 7-31: Gwaing WWTW Weather conditions for 2024 as obtained from 
gis.elsenburg.com/apps/wsp/ .............................................................................................................. 98 
Figure 7-32: Aerial view of the solar drying facility at Rooiwal WWTW north of Pretoria. .................. 99 
Figure 7-33: Example of advanced solar drying facility including translucent roof sheeting, forced 
ventilation and a sludge turner and spreader (Huber). ........................................................................ 99 
Figure 7-34: Electric mole as part of the SolarBatch system by Thermo-Systems. ............................ 100 
Figure 7-35: Comparison of continuous vs batch solar drying plants. ................................................ 100 
Figure 7-36 Dewatered sludge (at 15% DS) mass projections for George Municipal WWTW’s combined 
current and future projections ........................................................................................................... 104 
Figure 7-37: Dry sludge (90% DS) mass projections for George WWTW’s combined current and future 
projections .......................................................................................................................................... 104 
Figure 7-38: Gwaing BBF schematic layout with basic process flow. ................................................. 106 
Figure 7-39: Proposed position for the BBF site. ................................................................................ 107 
Figure 7-40: Schematic Stormwater Management Plan for Gwaing BBF ........................................... 108 
Figure 7-41: Blower house floor plan and associated 3D rendering .................................................. 109 
Figure 7-42: Isometric view of a typical centrifugal blower to be housed in the blower house (acoustic 
hood not shown) ................................................................................................................................. 110 
Figure 7-43: Aeration control response system .................................................................................. 111 
Figure 7-44: Location of New Wash Water Pump Station .................................................................. 112 
Figure 7-45: Conceptual Layout of the Admin Building ...................................................................... 113 
Figure 7-46: 3D rendering of the Admin Building ............................................................................... 113 
Figure 7-47: Proposed Area for Future Reuse Infrastructure ............................................................. 117 
Figure 8-1: Electrical MV Ring Main Layout ........................................................................................ 119 
Figure 15-1: Section of Athlone WWTW’s blower house ................................................................... 127 
Figure 15-2: Picture of a Water Treatment Plant in France ................................................................ 128 
Figure 15-3: Proposed Building Materials ........................................................................................... 129 
Figure 15-4: Natural ventilation flow .................................................................................................. 129 
Figure 15-5: Picture of a natural Planted Courtyard ........................................................................... 130 
Figure 15-6: Positioning of Architectural Buildings on Site................................................................. 131 
Figure 15-7: Extracts from George Municipality Standard Guard House Drawings ........................... 132 
Figure 15-8: 3D Rendering of proposed Guard House Building .......................................................... 132 
Figure 15-9: Proposed Floor plans For Granulation Building and Admin Block .................................. 133 
Figure 15-10: Map of the Cape Floristic Region .................................................................................. 134 
Figure 15-11: Landscaping Concepts .................................................................................................. 135 
Figure 16-1: Proposed layout and rendering of the Guardhouse ....................................................... 136 
Figure 17-1: Layout of proposed new roads ....................................................................................... 137 
Figure 18-1: Structures to be Demolished as part of Gwaing WWTW upgrades ............................... 138 
 

  



x 
 

ABBREVIATIONS 

AD Anaerobic Digestion 
ADWF Average Dry Weather Flow 
AOR Actual Oxygen Requirement 
BGCMA Breede-Gouritz Water Management Area 
BNR Biological Nutrient Removal 
CAPEX Capital Expenditure 
CAS Conventional Activated Sludge 
CCT Chlorine Contact Tank 
cfu Colony Forming Unit 
CHP Combined Heat And Power 
COD Chemical Oxygen Demand 
CPA Contract Price Adjustment 
CRR Cumulative Risk Rating 
DEADP Department Of Environmental Affairs And Development Planning 
DFFE Department Of Forestry, Fisheries And The Environment’s 
DO Dissolved Oxygen 
DPR Direct Potable Reuse 
DS Dry Solids 
DSVI Diluted Sludge Volume Index 
DWS Department Of Water And Sanitation 
EA Environmental Authorisation 
EBPR Enhanced Biological Phosphate Removal 
EC Electrical Conductivity 
FBDA Fine Bubble Diffused Aeration 
FBP Filter Belt Press 
FDBA Fine Bubble Diffused Aeration 
FSA Free And Saline Ammonia 
FSA-N Free And Saline Ammonia As Nitrogen 
GD Green Drop 
GM George Municipality 
GMSDF George Municipality Spatial Development Framework 
GT Gravity Thickener 
IGV Inlet Guide Vane 
IPR Indirect Potable Reuse 
ISS Inert Suspended Solids 
JHB Johannesburg 
LCE Lukhozi Consulting Engineers 
MBR Membrane Bioreactor 
MCC Motor Control Centre 
ML Megalitre 
MLD Megalitre Per Day 
MLE Modified Ludzack-Ettinger 
MLSS Mixed Liquor Suspended Solids 
MOV Most Open Valve 



xi 
 

MUCT Modified UCT 
NEMWA National Environmental Management Waste Act 
NTU Nephelometric Turbidity Unit 
OP Ortho Phosphates 
OPEX Operational Expenditure 
PAOs Phosphate-Accumulating Organisms 
PDWF Peak Dry Weather Flow 
PF Peaking Factor 
PS Primary Sludge 
PST Primary Settling Tank 
PV Photovoltaic 
PWWF Peak Wet Weather Flow 
RAS Return Activated Sludge 
RFP Request for Proposal 
SF Safety Factor 
SOR Standard Oxygen Requirement 
SOTE Standard Oxygen Transfer Efficiency 
SPC Specific Power Consumption 
SRTm Minimum Sludge Age For Nitrification 
SST Secondary Settling Tank 
tCOD ton COD 

 

TKN Total Kjeldahl Nitrogen 
TOD Total Oxygen Demand 
TSA Technical Site Assessment 
TSS Total Suspended Solids 
UCT University Of Cape Town 
UF Ultrafiltration 
UPO Unbiodegradable Particulate Organic 
USO Unbiodegradable Soluble Organic 
UV Ultraviolet 
UVT UV Transmittance 
VAT Value Added Tax 
VFA Volatile Fatty Acids 
VFD Variable Frequency Drive 
VSS Volatile Suspended Solids 
VVD Variable Vane Diffusers 
WAS Waste Activated Sludge 
WRRF Water Resource Recovery Facility 
WSA Water Services Act 
WSI Water Service Institutions 
WUL Water Use License  
WULA Water Use License Application 
WW Wastewater 
WWTW Wastewater Treatment Works 
XT Reactor TSS Concentration 

  



xii 
 

REPORT DETAILS 

Employer : George Municipality 

Professional Engineering Service Provider : Lukhozi 

Consultant Appointment Number : T/ING/010/2020 

 : Project 22 Work Package 3 

Employer Project Manager : Melanie Geyer 

Email address : mgeyer@george.gov.za 

Contact number : 044 801 9268 

Consultant Project Manager : Danie Brandt 

Email address : d.brandt@lukhozi.co.za 

Contact number : 041 363 1984 

 

Submission Schedule: 
 

Revision 
No. 

Description Date 

00 First Submission of Concept Design Report 2024-06-28 

01 Updated Concept Design Report 2025-03-25 

02 Revision 2 of the Concept Design Report 2025-04-09 

 

Report approval status: 
 

Type of report  : Concept Design Report 

Date approved :  

 

 



1 
 

1 EXECUTIVE SUMMARY 
The Gwaing Wastewater Treatment Works in George, Western Cape, has a total average dry weather 
flow (ADWF) capacity of 8.6 million litres per day (MLD). Operating with a UCT process, the plant is 
overloaded at a design chemical oxygen demand (COD) concentration (95th percentile) of 782 
mgCOD/l. Currently, the plant receives an ADWF of 10 MLD. Due to population growth in George, 
expanding the wastewater treatment works is a priority. 

George Municipality (GM) aims to upgrade the Gwaing WWTW to remain compliant with the effluent 
standards as dictated by the Water Use Licence (WUL) issued by the Department of Water and 
Sanitation (DWS). GM have appointed Lukhozi Consulting Engineers (Pty) Ltd (LCE) to firstly create a 
Master Plan that will guide future upgrades in appropriate phases. The Master Plan has been 
completed and this Concept Design report shifts the focus towards becoming implementation-ready 
for the short- and medium-term requirements identified in the Master Plan. GM appointed Lukhozi 
Consulting Engineers (Pty) Ltd (LCE) to do the detail design for upgrades to achieve a capacity of 21 
MLD. These requirements are encapsulated in the first two phases of the ultimate capacity design, 
namely Phase A and Phase B that is shown to achieve an ADWF capacity of 22 MLD. 

Phase A represents the solution that can be implemented the soonest and most cost effectively to 
increase the capacity of the works by a meaningful margin. This entails the construction of the four 
SSTs associated with Reactor B as well as an additional two SSTs for Reactor A, with all these SSTs 
operating with Reactor A until Phase B is implemented. The main infrastructure included in Phase A 
is: 

 2 additional SSTs for Module A 
 4 SSTs for Module B (can operate with Reactor A) 
 New RAS Pumpstation 
 New MV Substation building 

The overall capacity achieved by implementing Phase A is as follows:  

 13.2 MLD ADWF as a Raw UCT process 

The heart of the Phase B upgrades is an additional biological reactor (B) that will be equipped with 
energy efficient fine bubble diffused aeration (FBDA) equipment and will boast with the flexibility to 
operate several different process configurations. The biological reactor is a conventional activated 
sludge (CAS) system that can facilitate COD and nutrient (N and P) removal. The UCT, MUCT and JHB 
processes are enhanced biological phosphate removal (EBPR) processes that can be facilitated in the 
reactor along with the MLE process that excludes EBPR.  

Since Gwaing WWTW is earmarked to remain the central point for sludge dewatering and 
beneficiation, Phase B also includes necessary upgrades to the WAS dewatering plant. Sludge 
beneficiation options including primarily composting and/or solar drying for fertilizer production is 
discussed. 

The position and layout of the existing inlet works make it challenging to upgrade the inlet works to a 
greater capacity. If in future phases, PSTs are introduced, there is not sufficient hydraulic head 
between the inlet works and the existing biological reactor to include an additional process between 



2 
 

the two. Hence a new inlet works is included in Phase B that includes improved screening and 
degritting as well as a regional grit and screenings receiving facility. 

The main infrastructure included in Phase B is: 

 New Inlet Works Train 1 
 Regional Grit and Screenings Facility 
 New biological reactor (Module B) 
 New Blower House and aeration system 
 New WAS pumpstation 
 New UV disinfection system 
 Extension to WAS Dewatering Facility 
 New Process Control (Admin) Building 
 Electrical Equipment  
 Potentially sludge storage bunds and/or sludge drying facility 

The overall capacity achieved by implementing Phase A and B is as follows:  

 22 MLD ADWF as Raw UCT Process 

The capital costs for Phase A and B Gwaing WWTW upgrades are shown in Table 1-1.  

Table 1-1: Combined Civil and M&E capital cost estimate for Phases A and B the BBF Construction 

 

Figure 1-1 below shows the layout for Phase A and B of the Gwaing WWTW upgrade.  

The vision for Gwaing WWTW extends beyond waste management. It aims to transform the facility 
into a Water Resource Recovery Facility (WRRF), emphasizing resource recovery. Key strategies 
include: 

 Regional grit processing facilities to enable reuse of grit as part of composting or fill material. 
 Regional screenings processing facility to minimise volume, odours, pathogens and vector 

attraction of screenings. 
 Sludge beneficiation in the form of solar drying and fertilizer production is envisaged. 
 The methane gas produced from anaerobic digestion will be used for generating heat and 

power (as part of Phase D). 
 Effluent from the Gwaing WWTW can in future be pumped to neighbouring industries or golf 

courses for non-potable use. Alternatively, it can be further treated together with the effluent 
from Outeniqua WWTW before it is pumped to the Garden Route Dam as part of an indirect 
[...]
upgraded dewatering plant is shown in Figure 7-26. 

 

Figure 7-26: Concept Layout of upgraded WAS Dewatering Plant 

Phase A/B 



87 
 

7.5.4 Mechanical Equipment for WAS Dewatering 

The following main mechanical equipment, as summarised in Table 7-15, is proposed for the WAS 
dewatering plant as part of Phases A and B: 

Table 7-15: Was Dewatering Mechanical Equipment 

Equipment Description Duty+Standby 
(Redundancy) 

Operation 

Reactor A WAS Pumps Positive displacement 
sludge pumps 

1+1 VSD Controlled based on 
sludge age and WAS 
sump level 

Reactor B WAS Pumps Positive displacement 
sludge pumps 

1+1 VSD Controlled based on 
sludge age and WAS 
sump level 

WAS Sump Blowers Rotary Lobe Blowers 
(roots type) 

2+1 VSD controlled according 
to the WAS sump level 

WAS Sump Diffusers Fine bubble or medium 
bubble diffuser 
network and pipework. 

Each WAS sump 
can be isolated 
for maintenance. 

Blower controls aeration 
rate. Safety interlocks 
prevent over-aeration 
and damage to diffusers. 

Beltpress Feed Pumps 
for Beltpresses 3 and 
4 

Positive displacement 
sludge pumps 

1 for BP 3 
1 for BP 4 
Common standby 

VSD controlled according 
to beltpress capacity, TSS 
concentration and WAS 
sump level. 

Beltpresses 3 and 4 1.8m wide Gravity table 
(linear screens) 
mounted on a 1.8m 
wide filter belt press  

BP 3 = duty 
BP 4 = duty 
(spare capacity in 
longer operating 
hours) 

OEM control logic 
according to the solids 
and hydraulic loading 
rates 

Poly Make-Up and 
Dosing Equipment 

Packaged type or 
discrete equipment 
poly dosing system 
dedicated to BP3 and 
BP4. 

Minimum 50% 
redundancy on 
all key 
components 

Dosing rate controlled 
according to beltpress 
feed flow rate and TSS 
concentration 

Poly storage facility Storage facility for 
polymer for BP1, 2, 3 
and 4. 

Single storage 
area for all 4 
beltpress trains 

 

Dried Sludge 
Conveyance 

Screw conveyors for 
dried sludge to waste 
skips  

Common duty for 
BP 3 and BP 4 

Always on when 
beltpress operates. 

Washwater Booster 
pumps 

The wash water 
ringmain will supply 
wash water to the 
dewatering plant. 
Additional pressure-
boosting pumps may be 
required for beltpress 
spray water.  

1+1 VSD controlled pump set 
to maintain constant 
pressure 

 

Figure 7-27 shows a typical belt press installation. 



88 
 

 

Figure 7-27: Example beltpress installation showing 3 filter belt presses 

WAS is dewatered to between 15% and 20% dry solids. Table 7-16 shows the expected mass and 
volume of WAS generated for Gwaing WWTW (only) when all three reactors operate at capacity with 
the UCT Raw Process.  

Table 7-16: Dewatered WAS produced and stored on site for Gwaing WWTW operated as Raw UCT Process (excluding 
Outeniqua WWTW WAS). 

Average dewatering achieved (%DS) 17% 

Estimated bulk density of dewatered WAS sludge* 750 kg/m3  
Mass Volume 

Dewatered sludge (incl. moisture) for 1 Reactor 19371 kg/d 26 m3/d 

Dewatered sludge (incl. moisture) for 2 Reactors 38742 kg/d 52 m3/d 

Dewatered sludge (incl moisture) for 3 Reactors 58113 kg/d 77 m3/d 

Days of sludge storage required on-site 30 days 
Volume of dry sludge to be stored on site - 1 Reactor 775 m3 
Volume of dry sludge to be stored on site - 2 Reactors 1550 m3 
Volume of dry sludge to be stored on site - 3 Reactors 2325 m3 

*Could vary between 750 kg/m3 and 1200 kg/m3 

The dewatered sludge volumes of Gwaing WWTW and Outeniqua WWTW combined are shown in 
Figure 7-28 with low, medium and high catchment population growth scenarios plotted over time. 



89 
 

 

Figure 7-28:Dewatered Sludge Volume Projection Gwaing WWTW and Outeniqua WWTW WAS  

 

7.6 Biosolids Beneficiation Facility 

7.6.1 Status Quo 

George Municipality’s current sludge disposal method is not compliant with sludge management 
guidelines. Sludge is currently being stored between the maturation ponds in an unlined area. This 
causes seepage of nutrients to the maturation ponds and the underlying aquifer.  

The sludge produced currently is classified as class B1a according to a report by Herselman Consulting 
Services compiled in October 2021. The ‘B’ designation refers to microbiological class with the 
presence of faecal coliforms above 1000 CFU/gdry and Helminth ova above 0.25 viable ova/gdry 
preventing the sludge from achieving an ‘A’ designation for microbiological class. This places 
restrictions on how the sludge can be utilised. The designation ‘1’ refers to the stability class while the 
‘a’ refers to the pollutant class (metals). The sludge at Gwaing WWTW achieved the highest 
designation for these two classes. 

The dewatered sludge from the beltpresses has 14-17% dry solids (DS). While this is dry enough to be 
carted away, it is still too ‘wet’ for most commercial uses. Composting or fertilizer facilities require 
drier sludge and new legislation requires that sludge have at least 40% DS before it can be applied to 
landfills in South Africa. The Western Cape Government’s DEADP and Waste Management Directorate 
has set targets to reduce organic waste to landfills by 50% by 2022 and to ban all organic waste from 
landfills by 2027. Hence application of sludge to landfills will not be a viable option in the near future. 

To make the sludge a more attractive commodity for either the municipal composting facility or 
private compost and fertilizer manufacturers the sludge needs to be processed further at Gwaing 
WWTW to achieve a higher dryness (solids content) and/or a classification of A1a. 

George Municipality is investigating several options for sludge beneficiation and as well as a diversified 
approach to be less dependent on a single solution.  



90 
 

7.6.2 Sludge Volumes 

The combined waste activated sludge (WAS) and Primary Sludge (PS) wet, dewatered and dry masses 
and volumes for Gwaing WWTW are summarized in Table 7-17.  The corresponding phases as defined 
in Section 6.3 are indicated in red text. 

Table 7-17: WAS Sludge Quantities for Gwaing WWTW (excluding Outeniqua WWTW sludge) for the UCT process with and 
without PSTs. Phasing text in red. 

 

Since it is planned that Outeniqua WWTW’s sludge will also be dewatered and potentially dried at 
Gwaing WWTW, it is important that its sludge quantities are added to that of Gwaing WWTW. Refer 
to Figure 7-25 and Figure 7-28 for the sludge volumes including Outeniqua WWTW Sludge. 

7.6.3 Sources of Sludge 

The George Municipal Area is serviced by six (6) wastewater treatment works (WWTW), excluding 
private wastewater treatment works. The wastewater treatment works vary in capacity and the 
volume of sludge they produce. 

Wastewater streams are generally domestic in nature. Several registered industries and businesses 
discharge their waste through the bulk sewer system for treatment at the wastewater treatment 
works, these include cheese factories, restaurants etc. Outeniqua and the Gwaing WWTW both 
receive some industrial effluent. 

A summarised description of each WWTW is provided below. 

Gwaing WWTW 

As discussed in this Report. 
 

Outeniqua WWTW 

The WWTW was upgraded in 2023 to 25 Ml/day. The WWTW is intended to be upgraded to 30 
Ml/day in future (currently not a priority upgrade). The current ADWF is measured at 13 Ml/day. 

The WWTW consists of the following main components: 

 Inlet works (fine mechanical perforated screens, grit traps and classifier) 
 Activated sludge module no. 1 (15 Ml/day) - carousel 

 Biological nutrient removal reactor (MLE process functionality), surface aeration 
 2 x 35 m diameter secondary settling tanks 
 RAS archimedean screw pumps x3 (common pump station) 
 WAS pumps  

 Activated sludge module no. 2 (10 Ml/day)  

Without PSTs

DS %
ρ 

kg/m3 DS %
Bulk ρ 

kg/m3 DS %
Bulk ρ 

kg/m3

WAS for 1 Reactor  3293 672 m3/d 672 t/d 25.8 m3/d 19 t/d 6.3 m3/d 4.7 t/d
WAS for 2 Reactors  [Phase B] 6586 1344 m3/d 1344 t/d 51.7 m3/d 39 t/d 12.5 m3/d 9.4 t/d
WAS for 3 Reactors [Phase C] 9879 2016 m3/d 2016 t/d 77.5 m3/d 58 t/d 18.8 m3/d 14.1 t/d

Dry Mass

0.490% 1000 17% 750 70% 750

WAS from RAW UCT 
Mass dry 

solids 
kgTSS/d

From Reactor to Dewatering After Dewatering After Solar Drying

Wet Volume Wet Mass Moist Volume Moist Mass Dry Volume



91 
 

 Fine bubble diffused aeration 
 2 x 35 m diameter clarifiers (flat bottom) 
 RAS archimedean screw pumps x2 (common pump station) 
 WAS pump station 

 Chlorine disinfection 
 Waste activated sludge dewatering facility 

 None provided. 
 Sludge is pumped to the Gwaing WWTW dewatering facility 

 
Kleinkrantz WWTW 

The WWTW was upgraded in 2012 to 2.5 Ml/day. The WWTW is intended to be upgraded to 3 Ml/day 
in future (currently not a priority upgrade). The ADWF is measured at 1.1 Ml/day. 

The WWTW consists of the following main components: 

 Inlet works (fine screen, vortex degritter and classifier) 
 Biological reactor no. 1 (2.5 Ml/day) 

 Surface aeration 
 14 m and 16 m diameter Secondary Settling Tanks 
 RAS pumps 
 WAS pumps 

 Chlorine disinfection  
 Sludge drying beds. 

 
A tender to construct a dewatering facility to replace the drying beds is underway and should be 
commissioned by 2026. 

The dewatering facility will consist of a gravity belt thickener. 

Uniondale WWTW  

The WWTW has a capacity of 1ML/day and is intended to be upgraded to 1.3 Ml/day in future 
(currently not a priority upgrade). The treatment works currently has sufficient capacity to treat the 
wastewater. 

The WWTW consists of the following main components: 

 Inlet works (grit channels& mechanical screening removal) 
 Biological reactor (1.0 Ml/day) 

 Surface aeration (MLE) 
 2 x 9.5 m diameter secondary settling tanks 
 RAS pumps 
 WAS pumps 

 Chlorine disinfection  
 Sludge drying beds 

Dried sludge is currently stockpiled on site. 



92 
 

Haarlem WWTW 

The WWTW has a capacity of 0.1 ML/day and is intended to be upgraded to 0.8 ML/day (majority of 
the rural village have septic tanks per household). The treatment works currently has sufficient 
capacity to treat the wastewater. 

The WWTW consists of the following main components: 

 8 x septic tanks, and 
 3 x maturation ponds 

Septic tanks are emptied twice a year (every 4 – 5 months) and transported to the Uniondale WWTW. 
The sewage discharged at the Uniondale WWTW is then treated through the Uniondale WWTW 
process train. 

Herold’s Bay WWTW 

The WWTW treats the incoming waste stream by means of waste stabilisation ponds. The treatment 
facility commissioning date is unknown, but the ponds were upgrade in 1991. The treatment works 
has a capacity of 0.3 Ml/day (estimated) and is intended to be upgraded to 1.0 Ml/day in future 
(funding dependent). The treatment works currently has sufficient capacity to treat the wastewater. 

The WWTW consists of the following main components: 

 Inlet works 
 2 x Anaerobic ponds 
 2 x Primary facultative pond 
 1 x Secondary facultative pond 
 3 x Maturation ponds 
 1 x Infiltration pond 
 Chlorine contact tank 

Ponds are de-sludged twice a year. The sludge is sun dried and transported to Gwaing WWTW. 

7.6.4 Beneficiation Option 1: Producing Fertilizer 

The preferred option for disposal of sludge is to produce fertilizer from it. Solar dried sludge (>80% 
DS) granules are optionally mixed with chemical fertilizers and sold to farmers for application to 
agricultural land. This option creates a high-value product that warrants the additional capital and 
operational expenditure required for a solar drying plant. George Municipality is currently busy with 
a Request for Proposal (RFP) process to ascertain whether private industry would be interested in 
using the sludge for fertilizer, composting or other beneficiation projects.  

If there are offtake agreements established with private companies an important consideration would 
be to establish suitable battery limits. George Municipality can decide for example between these 
options, although more variations will be possible: 

 The Service Provider operates the beltpress dewatering facility, solar drying plant including all 
sludge handling and transport. 



93 
 

 George Municipality operates the beltpress dewatering facility and solar drying plant and sells 
dried sludge to the Service Provider. 

 George Municipality operates the beltpress dewatering facility and a service provider 
operates the solar drying plant. This is the preferred option for George Municipality. 

The current intention is for George Municipality to construct a solar drying and granulation plant. This 
will be referred to as the George Biosolids Beneficiation Facility, or Gwaing BBF. George Municipality 
plans to construct the capital infrastructure and only outsource operation of the facility, including the 
selling of the granulated sludge as fertilizer. 

7.6.5 Beneficiation Option 2: Composting 

Composting could be employed to sterilize the sludge to a class A1a sludge. If this is achieved the 
sludge can be sold as compost for agriculture or horticulture use, reducing the need for sludge storage 
or landfill application. Delta Built Environmental Consultants were appointed to investigate the 
feasibility of composting as a sludge beneficiation strategy for George Municipality at the newly 
implemented Municipal Composting Facility. Their Report titled: Sludge Utilisation Within George 
Municipality Compost Facilities Recommendations Report is currently in draft format. 

The following is an extract from this report: 

Municipal sewage sludge is generated in large quantities and contains high organic loads. To reduce 
its environmental risk, composting is a common treatment technique. Key parameters include 
moisture content and C/N ratio. Sludge variability makes it challenging to establish treatment 
protocols, but minimum requirements are necessary for proper composting. 

7.6.5.1 Sludge Composting Process 

The following outlines the main activities associated with composting of sewage sludge: 

 Aerobic digestion is the key principle behind sludge composting. 
 Sewage sludge can be combined with other waste materials such as wood chips, straw, or 

green wastes before composting. 
 The mixture undergoes natural mesophilic (moderate temperature) and thermophilic (high 

temperature) aerobic degradation within a largely static system. 
 The composting process is low in energy demand as it relies on natural diffusion for aeration. 
 Approximately 20-30% of the volatile solids in the sludge can be converted to carbon dioxide 

during composting. 
 The process can take around six months, but will be influenced by climatic conditions like 

rainfall, humidity, and temperature. 
 The resulting composted product can be used for soil conditioning or other land applications, 

provided the metals content is sufficiently low. 

7.6.5.2 Windrow Composting 

The most common method for sludge composting is by using windrows. The following aspects related 
to windrow composting should be taken into consideration: 



94 
 

 Windrows are simple piles of material, with cross-section dimensions of up to approximately 
2 meters deep, and 4 meters wide. 

 Windrows are periodically mechanically turned to ensure even distribution of organic 
materials and adequate contact with air. 

 To facilitate degradation and destroy pathogenic microorganisms, the process temperature 
must be maintained between 55°C and 65°C, with a moisture content of 35-65%. 

 The composting process proceeds through stages including (i) preprocessing, (ii) high-rate 
decomposition, (iii) recovery of bulking agents, (Iv) curing, and (v) post-processing (screening 
or grinding). 

7.6.5.3 Materials For Composting: 

Materials combined with sludge prior to composting fall into two categories: 

 Bulking agents: These (such as wood chips, or shredded leaves) support the structure of the 
sludge by increasing its porosity for effective aeration. It also serves to reduce the moisture 